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1.  

 1.1  

 

1.2  

1.3 。 

2. : 

2.1   

2.2  

2.3 7   

2.4   

2.5 10 /  

3. CURB-65  

3.1 CURB-65 5 ， 1  

0~5 3 ICU  

3.1.1  C =  

3.1.2  U= BUN > 20 mg/dL  

   3.1.3  R = >30 /  

     3.1.4  B =  <90 <60  

     3.1.5  ( 65 )  

4.  

 4.1  (Pseudomonas aeruginosa)  

     

     

     

5.  

 5.1.  

      

5.1.1. Parenteral penicillin G 

amoxycillin/ampicillin Macrolide. 

5.1.2.  

Amoxycillin/clavulanate or  generation±Macrolide. 

5.1.3. cefotaxime, ceftriaxone, ampicillin- 

sulbactam) Levofloxacin (750 mg)  Ciprofloxacin 400 mg Q 8~12 H.  
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5.1.4 piperacillin-tazobactam, cefepime,  

imipenem, or meropenem) plus either ciprofloxacin or levofloxacin  

(750-mg dose). 

 

6.  

 

Algorithm for 

Empiric antibiotic therapy inpatient with 

Community-acquired pneumonia 

Age≧65years

Comorbidity

Anti-pneumococcal -lactam)  

(cefotaxime, ceftriaxone, or 

ampicillin-sulbactam) plus 

Levofloxacin (750 mg) 

or   Ciprofloxacin 400 mg 

       Q 8~12 H       

Parenteral penicillin G or 

amoxycillin/ampicillin

±

Macrolide

Alternative

Moxifloxacin 

Levofloxacin (750mg)

Y

Amoxycillin/clavulanate 

or  2nd or 3rd 

generation±

Macrolide

Alternative

Moxifloxacin 

Levofloxacin (750mg)

N

N

(1) C= Confusion

(2) U= BUN > 20 mg/dL 

(3) R= Respiratory rate > 30 breaths 

        per  minute

(4) B=low Blood pressure  (systolic  

     <90  mmHg, diastolic < 60 mm Hg) 

 (5) Age≧ 65years.

Y

Risk for

P.aeruginosa

YN

Anti-pseudomonal -

lactam (piperacillin-

tazobactam, cefepime, 

imipenem, or 

meropenem) plus either 

ciprofloxacin or 

levofloxacin (750-mg 

dose)

       Assess Severity

          of    illness

          (CURB-65) 

             > 3 score 

1. Bronchiectasis 

2. COPD with acute 

exacerbation

3. Broad-spectrum 

antibiotic therapy for 

7 d within the past M 

4. Malnutrition

5. Chronic steroid 

therapy with 10 mg/d

 
 

 

 

 

 

 
 


